http://www.parsun.com.cn |I(§PAR)I.II'I

Bl

SFAE)es
PARTS CATALOGUE

7575070 | B

A B RES DL B R
SUZHOU PARSUN POWER MACHINE CO.,LTD



Es
CONTENTS

HHE— — — — — — — — — — — — — — — - - - 1~2
BRACKET — — — — — — — — . 1~2
BZH- — — — — — — — — — — — — — — — — — — — — — - 3~4
STEERING — — — — — — — — — — — 3~4
AKEEBEFE- — — — — — — — — — — — — — — — — — — — — — 5~6
UPPER CASING - — — — — — — — 5~ 6
KE— — — — — — — — — — — — — — — — — — — — — — — — 7
BOTTOM COWLING — — — — — — — — — — — 7
EHAKE - — — — — — — — — — — — — — — — — — — — — — = 8~9
CONTROL SYSTEM — — — — — — — — — . . g§~9
ATRERRBHAL — — — — — — — — — — — — — — — — — — — 10~12
LOWER CASING & DRIVE — — — — — — — — — — — — . 10~ 12
WAEAKL - — — — — — — — — — — — — — — — — — — — — — - 13~ 14
BLECTRICAL SYSTEM — — — — — — — — — — — 13~ 14
MEeEE - — - - - - - - — — — — — — — — — — — — — —15~16
CRANKSHAFT & PISTON — — — — — — — — — — —15~16
wEg - - - - - - — - - - — — — — — — — — — — — — — 17~18
CRANKCASE — — — — — — — — — — — — — — — — — — — — — —17~18
MuEHLE - — — — — — — — — — — — — — — — — — — — — — - 19~ 20
FUEL SYSTEM — — — — — — — — — — — — — — — 19~20
e — — — = — = - - - - - - — — — — — — — — — —21~22
CARBURETOR ASSY — — — — — — — — —  _ _ _ _ _ _ _ _ _ _ _ 21~122
RHE — — — — — — — — — — — — - — — - — — — — — — —23~24
STARTER — — — — — — — — — — — — — — — — — — — — — — — 23~24
WEAHG - — — — — — — — — — — — — — — — — — — — 25~ 26
TOP COWLING ASSY- — — — — — — — 25~ 126
Mg - - - - - — — — — — — — — — — — — — — — — — — 27
FUBL TANK— — — — — — — . — 27
EANLER BB — — — — — — — — — — — — — — — — — — —28~129
CYLINDER HEAD ASSY (REPARE KIT) — — — — — — — — — — — — — — — — 28~29
MEI@gEE) - - = = = = = — — — — — — — — — — — — — — 30~ 31

APPENDIX 1 (REPATE XKIT) = — — — — — — — — — — — — — — — — — — 30~ 31

BRIBEY) — — — — — — — — — — — — — — — — — — 3
APPENDIX 2 (REPARE XKIT) — — — — — — — — — — — — — — — — — — 32



PAGE 1 OF 32

15 2

FRELH

#R

BRACKET

PARTS NAME:




TS ZHF PAGE 2 OF 31
THkLH |4
PARTS NAME: | BRACKET
SN, PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
SBEH  |R44E FHAH (EX) FHELH(EX) HE £
1 {135-01010003 REAE NYLON GASKET )
2 [15-01010201 J st COVER, ROTARY BRACKET 1
3 |6B/T97.1-6 T4H 6 WASHER 6 7
4 |6B/T5783-M6x35 N Mox3s BOLT M6x35 4
5 |P2. 6-01050100 PEFRAH LOCKED HANDLE ASSY 1
6 [F2.6-01050002 E%% COMPRESS SPRING 1
T |6B/T96-6 AHE6 BIG WASHER 6 3
8 |IB/T7940. 1-M6 B R N6 OILER M6 )
9 [15-01010004 LRER UPPER ABSORBER 1
10 {15-01010001 RE R SEAT, ROTARY BRACKET 1
1 {T5-01010100 W LOCKED BLOCK ASSY )
12 [F4-01000003 R A4 NYLON WASHER )
13 |F4-01010000 ERHE (B) 40 CLAMP BRACKET ASSY(RIGHT) | 1
14 |6B/T5782-M8x140 AR M8x140 BOLT M8x140 1
15 |6B/T5782-Mx130 A AER Mox130 BOLT Méx130 1
16 |F8-01010001 BhdE TUBE, BOLT |
17 |15-01010005 THER LOVER ABSORBER 1
18 |cB/15783-Mex12 NEEH Moxl BOLT M6x12 4
19 [F4-01000007 SEHAE (F) WREST SPRING (RIGHT) 1
200 [F4-01000006 BRuaE (£) VREST SPRING (LEFT) 1
20 |T5-01010300 RAS A LOCKED HOOK ASSY, TILT 1
2 (15-01010002 TEEAF TREST SPRING, BRACKET 1
23 (1301010400 B R SUPPORT ASSY !
4 [F4-01030103 FHz HANDLE SHEATH 1
25 |F8-01010105 TEEER PRESS PLATE 1
26 |F8-01010103 TEREkitE BUSHING, BRACKET )
27 |F4-01020000 REHE (F) 4% CLAMP BRACKET ASSY (LEFT) 1
28 [P4-01010004 AR B EH CLAMP HANDLE, STERN )
29 |F4-01010005 e e ] RIVET, CLAMP HANDLE )
3 |F4-01010002 TR R A CLAMP SCREW )
3 F4-01010003 HEBUE R A CLAMP PAD 2
3 |GB/To170-M6 A% M6 NUT M6 1
33 [6B/1889. 118 FABSMRAYEEE WS [LOCKNUT 18 1
34 {F4-01000002 TALE R PLATE, TWO HOLE 1
35 [F8-01010200 B AR AL THRUST ROD ASSY 1
36 [F4-01050002 wHEE CONICAL SPRING 1




ISR 4+t

PAGE 3 OF 32

AL

BAAY

PARTS NAME:

STEERING

‘rﬁ; i




[ ES PAGE 4 OF )
FHHAM: |BRAS
PARTS NAME: [STEERING
SN, PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
SEEE | 2t 4R (B B4R D %8 i
1 |6B/T5783-M8x25 A ER A AR BOLT M8 x 25 1
) [Ra-01000014 B 2L COVER, STEERING HANDLE 1
3 |Fa-01000008 Y ES TP BUSHING B |
¢ |Fa-01000011 HEREL WASHER 4, BUSHING |
s |Fa-05000014 B AR ABSORBER, STEERING HANDLE 1
6 [F4-01000010 HEHER WASHER B, BUSHING 3
7 [F4-01000012 FRHERYEE WAVE WASHER, BUSHING 1
g [F4-01000009 B 2R BUSHING A, STEERING HANDLE | 1
9 | F4-01090001 e HANDLE, STEERING 1
10 |T5-04010100 W& THROTTLE CABLE ASSY 1
11 [F4-01090002 TAITHE & STAY 1
12 |CB/T818-M5x12 TEHER AT W5x12 SCREW M5x12 2
13| F4-01090401 SEE L TAZ STOPER , HANG ROPE ASSY 1
14 |R4-01090400 AEF XA ENGINE STOP SWITCH ASSY 1
15 | P4-01090100 TAITHAH LEVER , THROTTLE ASSY 1
16 | F4-01090004 RE4E NYLON WASHER 1
17 | F4-01090003 B FRELEES FRICTION 1
18 | GB/T820-M5x25 TFEHRRENS x 25 SCREW M5x25 1
19 | T15-01020300 B FREREAY STEERING HANDLE ASSY 1
20 | GB/T848-10 NAB1L SMALL WASHER 10 1
20 | F4-01090007 RE%% SPRING , COMPRESSION 1
20 | F4-01090006 TS BUSH 1
23 [F4-01090200 BARERAAH HAND BUTTON ASSY |
M4 | GB/T9141. bx12 Fo#ol6x1) PIN , COTTER 1
25 | P4-08000014 EF Rl HANDLE MARK 1 |
26 | F4-08000016 ERER I CAUTION NARK 1




PAGE 5 OF 32

15 B

FRELH

KERER A

UPPER CASING

PARTS NAME:




TS R+ PAGE 6 OF 32
FHE4H | KLEEEK
PARTS NAME:  [UPPER CASING
SN. PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
SBEH  |R44E FHAH (EX) FHELH(EX) HE £
I |F15-00000006 Ef14 26x12 PIN 1) )
2 (15-00000003 R E R GASKET, ENGINE 1
3 {15-02000200 KERERBAH UPPER CASING ASSY 1
4 {15-02000004 KERERBEE BUSHING, SHIFT LEVER 1
5 {15-02000011 IHhRRE RUBBER SEAL 1
6 [15-02000002 HE (9) WATER PIPE(S) 1
18-02000002L AE (L) WATER PIPE (L)
7 |F-02000011 RAHT SEAL, SHIFT ROD 1
8 [F4-02000012 KERERRSE X RUBBER PLUG , UPPER CASING | 1
9 [15-02000008 HE FHH ORIENTED PLATE,WATER PIPE | 1
10 |cB/818-5x10 2 L EASxL0 PAN HEAD SCREV M5x10 )
10 [115-0401020 A% WATER NOZZLE 1
12 |T5-02000010 KE 62,510 Tx0 WATER PIPE ¢ 2. 5x & Tx50 1
13 |6B/5783-M8x10 R0 BOLT M8x10 1
14 [F4-03000024 AR A GASKET, BOLT 1
15 [68/97.1-6 T4HE 6 WASHER 6 6
16 [6B/5783-M6x30 ~EER Mox30 BOLT M6x30 6
17 |F2. 6-03020003L B e iz RUBBER BUSHING 1
18 |15-02010002 ottt & BUSHING, DRIVE SHAFT 1
19 [73-00000001 B RfLH 0.5 HOLLOW PIN 1
20 |15-00000002 RO EfH 29,5 HOLLOW PIN 1
20 [15-02010000 ERBA% EXTENSION ASSY 1
22 |6B/1893.1-22 AR B EEE A CIRCLIP 22 1
23 [15-02010001 SN EXTENSION 1
24 [15-02000003 KERKFZ JACKET, WATER PIPE 1
25 [15-02000300 K A WATER PIPE ASSY 1




5 Rl PAGE 7 OF 32
ks f |KE
PARTS NAVE: | BOTTON CONLING

SN. PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
G AR (BN B4R G0 %8 ki
1 |F4-05000023 HE4 B4 HOOK, LOCK 1
1 |B/T818-M5x16 A A L AT MSxl6 SCREV, PAN HEAD M5x16 1
3 |6B197.1-5 THE WASHER § )
4 |Fd-05000020 FEG )il SEAT ASSY, LOCKING HOOK 1
5 |GB/1889. 145 FREGMNAYBEENS  [LOCKNUT Ms 1
6 |15-04000100 i A4 0IL SWITCH ASSY 1
7 |B/T818-M6xl6 i L B AMox16 SCREV, PAN HEAD Méx16 )
8 |6B/15783-6x16 AAGRE Moxl6 BOLT Mox16 4
9 |GBT97.1-6 THE 6 WASHER 6 6
10 |6B/T5783-M6x25 ARG M6x1S BOLT M6x25 1
11 |15-04000010 EFF IR RUBBER LOOP, CONNECTING ROD | 1
12 |6B/T5783-M6x10 MR Mox10 BOLT M6x10 1
13 {15-04000300 TR e A PLATE, TIGHTVIRE 1
14 [15-04000014 4 74K CIRCULAR PLUG B 1
15 [15-04000013 AT TR IRE BUSH, AIR CHOKE 1
16 |15-04000012 PR T34 CONNECTING ROD, AIR CHOKE 1
17 [15-04000008 BLAT T4 HANDLE, AR CHOKE 1
18 |15-04000011 T H3kA CIRCULAR PLUG A 1
19 |GB/T6170-M6 AR M6 NUT M6 1
20 |F4-05000200 M Bk A FUEL CONNECTOR ASSY 1
21 {15-04000001 i E BOTTOM COVLING 1
20 (1504000102 ip L KNOB, OIL SWITCH 1
23 |B/T818-Mdx12 o fE A L AT SCREV, PAN HEAD M4x12 |




TS EEF PAGE 8 OF 32

FRMA | BHAY

PARTS NAME: | CONTROL SYSTEM




5 EFt PAGE 9 OF 3
EHELR | BHAS
PARTS NAME: | CONTROL SYSTEM
SN. PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
SB5E TS FHAH (EX) FHELH(EX) HE £
I [15-02000100 THTRAH HANDLE ASSY, GEAR SHIFT 1
2 [6B/T308-8 kS STEEL BALL 1
3 [F4-02000005 THEE SPRING, GEAR SHIFT 1
4 [15-02000005 THERLE BRACKET, CONNECTING ROD 1
5 |TISB2401-PY 0% 5 EPY 0-RING !
6 |6B/T91-1x12 Fogix COTTER PIN 1x12 1
7 |15-02000007 3itat SHAFT, CONNECTING ROD 1
8 |6B/15783-M4x16 A RMAxL6 BOLT M4x16 1
9 |B/T93-4 BIHE 4 SPRING-WASHER 4 1
10 |15-02000006 R CONNECTING ROD, GBAR SHIFT | 1
1 |6B/197.1-6 T4E 6 VASHER 6 1
12 [F2. 6-00000002 LYEETE) CONNECTOR, GEAR SHIFT B 1
13 [F2. 6-00000001 TR EA CONNECTOR, GEAR SHIFT A 1
14 {R4=00000005 ARE 6 BIG WASHER 6 1
15 |6B/75783-M6x20 X BE6x0 BOLT M6x20 1




L PAGE 10 OF 31

FHELM [ ATEEREHZ4

PARTS NAME: | LOWER CASING & DRIVE




15 ZHEFM

PAGE 11 OF 32

FHELH | ATEERRIAEY
PARTS NAME:  |LOWER CASING & DRIVE
SN. PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
e & EHAR () B4R G % &
1 [15-03000000 KT RE LR L) LOVER CASING ASSY (L) 1
T5-03000000 KT REARERK () LOVER CASING ASSY (S) 1
2 [15-03020000 (L) Bahd (L) DRIVE SHAFT ASSY (L) |
T5-03020000(5) Rtk () DRIVE SHAFT ASSY (S) 1
3 [15-03000009 st AL DOWEL PIN, IMPELLER |
4 |13-03000003 M PINION 1
5 {15-03000013 KEFHEA SEAL A, WATER PIPE )
6 [15-03000012 #AED VATER PIPE B 1
7 |15-03000014 E 1428 SEAL B, VATER PIPE 1
8§ |6B/T5782-M6x43 NAE Moxds BOLT M6x45 4
9 [6B/T97.1-6 T4 WASHER 6 9
10 (15-03000010 ST VATER PUMP 1
11 [15-03000011 KEAR INNER SHELL, VATER PUMP 1
12 [15-03000300 KEH IMPELLER, VATER  PUMP 1
13 |15-03000008 SMIR L GASKET, OUTER PLATE 1
14 (1503000007 SRR OUTER PLATE 1
15 |5-03000006 T 5 GASKET, OUTER PLATE |
16 [F25-04000007 7 frdhedxl PIN 24x10 2
17 (15-03000201 KEE WATER PUMP SEAT 1
18 [T5-03000100(L) BT A (L) CAM ASSY, SHIFT ROD(L) |
15-03000100(S) THEOBHAE©) CAM ASSY, SHIFT ROD(S) |
19 [oB/T879.2-1.5x12  |RAEEEMEEH 15K |PIN 1.5x12 1
20 |TISB2401 P16 OB 15. 8x2. 4 0-RING 15. 8x2. 4 1
a1 (1503000020 P EL LTS ORIENTED BUSHING, SHIFT ROD | 1
20 |15-03000022 BHEEHED SEAL B, ORIENTED BUSHING 1
23 [15-03000023 BHERER PLATE, ORIENTED BUSHING 1
24 |6B/15783-M6x16 FNEER Moxl6 BOLT Méx16 )
25 [15-03000202 KR 3t 0IL SEAL, VATER PUMP SEAT 1
2% [15-03000004-1 RaptEk A 0. 10m SHIM 0. 10nm
15-03000004-2 RaptsEk A 0. 15m SHIM 0. 15mm
27 [15-03000005 KR % 5t GASKET, VATER PUMP SEAT |
8 [TLA412Z R HA NEEDLE BEARING |
29 {15-03000700 KT RE AR LOVER CASING ASSY 1
30 [15-00000001 B0 E DT, 5x10 HOLLOW PIN @7, 5x10 1
31 |6B/T861. 1-6 W48 4 LOCK WASHER 6 1
3 |15-03000017 KT ANODE 1
33 |T3-00000002 B0 F A4 D9, 5x10 HOLLOV PIN @9, 5x10 |
34 |6B/197.1-8 TH4HE § WASHER 1
35 |6B/T5782-M8x40 NAER M8xd0 BOLT i8x40 1 S
GB/T5782-M8x167 N M8x167 BOLT M8x167 1 L
36 [F4-03000023 A ER PLUG, OIL HOSE )
37 [F4-03000024 AR A GASKET )
38 |GB/T5782-M6x45 AR Moxds BOLT MéxdS | S




15 ZHEFM

PAGE 12 OF 32

FHELH: | ATEERKEHAY
PARTS NAME: | LOWER CASING & DRIVE
SN. PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
e & EHAR () EEAR R %8 &
GB/T5782-M6x172 NAER M6x1T) BOLT M6x172 1 L
39 |6B/T820-M6x20 + 7 LA M6x20 SCREW M6x20 1
40 [15-03000016 #A0 VATER INLET 1
q |oB/maze-6004 A& 6004 BEARING 6004 1
4 [13-03000002-1 FRAESERE 0. 10m SHIM 0. 10mm
15-03000002-2 EAEBERE 0. 15m SHIM 0. 15mm

43 [15-03010000 ERE R4 GEAR, FORWARD |
44 (1503000404 BoBH PIN, CLUTCH |
45 |T5-03000400 B A1 SHAFT ASSY, PROPELLER 1
46 [oB/T879.1-3.5x08  |EAEEEMEEH 3.5x28  |PIN 3.5x28 1
47 {15-03000403 \WEEE CLUTCH, DOG |
48 [15-03000402 BoBERE SPRING, CLUTCH 1
49 |15-03000401 VL SHAFT, PROPELLER 1
50 [T35-03000015 Gleh g WASHER, REVERSE GEAR 1
0 {15-03000600 fa Rt REVERSE GEAR 1
) [15-03000500 KTRERBEAL COVER ASSY, LOVER CASING |
53 [6B/T276-6002 FRAAS002 BEARING 6002 1
54 (TASOF404 31-050 O 50x3.1 0-RING 1
55 [F8-04040004 ¥ 1 Bl 15x08x10 0IL SEAL 1
56 (15-03000501 KTRERKE COVER, LOWER CASING 1
ST |6B/T5783-M6x20 NEER N6x20 BOLT Mx20 )
58 (15-03000800 iR At CUSHTON ASSY,PROPELLER SHAFT| 1
59 {15-03030000 Erka PROPELLER ASSY 1
60 |6B/T96-10 K4 10 VASHER 10 1
61 [F15-06000016 vikivaviki 3t NOTCH NUT !
62 [0B/T91-2. 5X20 Fos 2.5x20 PIN, COTTER 1




15 ZHEHA

PAGE 13 OF 32

FRELH

LAA%

PARTS NAME:

ELECTRICAL SYSTEM




15 2

PAGE 14 OF 32

FHELR: | REARL
PARTS NAME:  |ELECTRICAL SYSTEM
SN. PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
e & EHAR () EEAR R %8 &
I [F8-05000024 TaEs NUT, FLYWHEEL 1
2 [T15-04000011 HEBLE VASHER, FLYVHEEL NUT 1
3 |B/T5783-Mex12 AR Moxl2 BOLT Méx12 3
4 |T8-05000015 Rihze PULLEY, STARTER 1
S [15-05000300 TR FLYVHEEL ASSY 1
6 |6B/T818-M4x12 TFEA AT M) SCREV Mdx12 )
7 |6B/193-4 AR 4 SPRING-VASHER 4 3
§ (1505000100 RAGBAH PULSER COIL ASSY 1
9 |cB/T818-M5x20 +FEA LA M5x20 SCREW M5x20 )
10 {6B/193-5 WHARE S SPRING-VASHER )
11 |5-05000200 HEfE A% COIL ASSY, MAGNETO 1
12 |GB/T818-H4x8 TFEE AT M SCREV Mdx§ |
13 [15-05000005 +% CIRCLIP 1
14 [18-05000018 TR SEMICIRCULAR KEY 1
15 (15-05000400 AR R HIGH PRESSURE ASSY 1
16 |6B/T5783-M6x20 AR Mox20 BOLT M6x20 )
17 {68/197.1-6 T4E 6 WASHER 6 )
18 |T5-04000402 AXESHRRED RUBBER JACKET B,C.D.1 INIT | 1
19 [15-04000401 AXESRREA RUBBER JACKET 4, C.D.1 INIT | 1
20 |T5-04000400 KBS C.D. T UNIT ASSY |
2 {T5-05000004 FEk KA RUBBER PLUG ]




PAGE 15 OF 32

1924+ it

AR

PARTS NAME:

th A E E

CRANKSHAFT & PISTON




1924+ it

PAGE 16 OF 32

FHEAR: | pieEE
PARTS NAME: | CRANKSHAFT & PISTON
SN, PART 0. DESCRIPTION DESCRIPTION A RENARKS
sBeH | X455 R4 () FEAREX) e 4t
1 [15-05010002 s 20x47x8 0IL SEAL 20x47x8 )
2| 18-05020106 W LOCATING FLAKE, CRANKSHAFT | 2
3 (1505020100 i AT AL CRANK ASSY 1
4 [T15-05020005 R 6204 (H4) BEARTNG )
b [T5-05020102 B 4 PIN, CRANKSHAFT 1
6 [T5-05020101 dH A A BLOCK, SWING A 1
T |15-05020103 R A QUILL BEARING |
8 |T5-05020104 EH CONNECTING ROD 1
9 |T5-05020106 Rss % JAM, SWING BLOCK 1
10 |T5-05020105 Bt A%k B BLOCK, SWING B 1
11 |GB/T895.1-14 AANLLE 14 CIRCLIP )
12 |75-05020004 EEH PIN, PISTON |
13 (T5-05020001 HE PISTON 1
14 [T5-05020002 EER PISTON RING )
15 |T5-05020003 A& 014x018x19. 8 QUILL BEARING @14x618x19.8 | 1
16 (T5-05020200 EEAK PISTON ASSY 1




15 2

PAGE 17 OF 32

AL

th 44

PARTS NAME:

CRANKCASE




15 ZfEH

PAGE 18 OF 32

—
[=2N

15-05030002

WHTAEH 10, x50

0IL SEAL 10.1x25x7

17 |T5-05030003 Wi E VASHER, OIL SEAL
18 {T5-05030001 W R CASING, OIL SEAL
19 |GB/T5783-M6x20 7 E HMox20 BOLT Méx20

[
=

15-05030000

RS iy

CASING ASSY, 0IL SEAL

THEAS |wik
PARTS NAME: | CRANKCASE
SN, PART NO. DESCRIPTION DESCRIPTION REMARKS
$EEE | R445 EEAR R AR D ki

1 [15-05010000 HARALE A CRANKCASE ASSY |
7 {T5-05010003 7~ A RNGX3S BOLT M6x35 )
3 | 6B/197.1-6 THE 6 VASHER 6 8
¢ |T5-05010004 oYk iallheN BOLT M6x55 4
5 F15-00000006 T4 Ooxl) DOVEL PIN ®6x12 )
6 (1505010202 HER K VALVE, INTAKE 1
7 (15-05010203 I/ B IRALAR LINITATIVE PLATE, VALVE 1
8 |0B/193-4 BEAE 4 SPRING-WASHER 4 )
9 |B/T818-Mdx10 7R LB Mdx10 BOLT Mdx10 )
10 |T5-05000001 kg A GASKET, CYLINDER HEAD 1
11 [75-05000002 oyt CYLINDER COVER 1
12 |6B/197.1-8 THE § VASHER 8 5
13 |T5-05000003 aY:E il heN BOLT M8x35 5
14 [NGK BPR7HSI0 XL E SPARK PLUG 1
15 |T5-05030004 SR GASKET, 0IL SEAL CASING 1

)

1

1

)

1




15 ZAE A

PAGE 19 OF 32

FRELH

i RE

PARTS NAME:

FUEL SYSTEM




(bE i

PAGE 20 OF 32

FHELH (REE4L
PARTS NAME: | FUEL SYSTEM
SN. PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
e & EHAR () EEAR R % &
1 |F4-04120100 WA & 41 TANK COVER ASSY 1
) |F4-04120103 REE% SPRING , PREVENT DESQUAMATING | 1
3 |F4-04120105 B 8 3R SHEET ETAL , PREVENT DESQUAVATING | 2
4 |Fa-04120104 g% CHAIN , PREVENT DESQUAMATING | 1
5 |F4-04120106 NeLhi EYELET, STEEL WIRE 1
6 [15-04000015 WA HER GASKET , TANK COVER 1
7 |GB/T6170-M6 ARG NUT M6 )
§  [6B/T93-6 B SPRING-WASHER 6 5
9 |6B/T96-6 AHHEo BIG WASHER 6 3
10 {15-04020001 i FUEL TANK 1
1 {15-05000600 WA B AL ABSORBER ASSY, FUEL TANK 3
12 |GB/T5783-M6x16 ARG Moxl6 BOLT Méx16 )
13 |GBT97. 1-6 THE 6 VASHER 6 4
14 |T5-04000009 i LR BRACKET, FUEL TANK 1
15 |P4-03000010 HEEE A CLIP A,0IL PIPE )
16 {15-04000007 W% A 0IL PIPE 4 1
17 |P4-03000030 HEXE B CLIP B,0IL PIPE 10
18 [T5-04000002 WHE B 210x25x35 0IL PIPE B 3
19 [F15-05000011 & THREE-WAY 1
20 [F4-05000300 ik FILTER ASST 1
20 [F4-05000007 i 0IL PIPE C 1
20 [15-04000200 R R4 CHECK VALVE ASSY 1
23 |T5-04000003 i 0IL PIPE ( 1




15 2

PAGE 21 OF 32

FHELR | MBRER
PARTS NAME:  [CARBURETOR ASSY

SN. PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
ST EEAHR R EAR G $E it

I |6B/T818-M4x22 + 24 A L AT SCREN H4x22 4

) |6B/193-4 WM 4 SPRING-WASHER 4 10

3 [78-05000834 BakE COVER, FUEL PUMP 1

4 |T8-05000833 MR EF GASKET, FUEL PUMP COVER 1

5 |GB/T6170-M3 NARE S NUT i3 2

6 |T15-04060304 S E FUEL PUMP SHELL 1




TS ZeF PAGE 22 OF 32
FREAR | hEAR
PARTS NAME:  [CARBURETOR ASSY
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
$EEE | R445 B4R (R AR D %8 it
7 [F4-04090005 BHRE CHECK VALVE 2
§  |P4-04090011 Al 4 SCREW M3x5 9
9 |18-05000826 W R IR DIAPHRACM, FUEL PUMP 1
10 |T8-05000829 MR AT GASKET, FUEL PUMP 1
11 |13-05000501 AR 0IL CUP 1
12 |18-05000824 g E DRAIN SCREW 1
13 |T8-05000825 Mg ES R GASKET |
14 |B/T818-Mdx14 KR4 BOLT Méx14 4
15 [78-05000822 AR AR 5 GASKET, OIL CUP |
16 |T5-05000502 BT PIN, FLOAT 1
17 |6B/T818-M4x6 +F A KA BOLT Méx6 1
18 |15-05000503 e FLOAT 1
19 |T5-05000504 SR NEEDLE VALVE ASSY 1
20 {T5-05000505-2 HREE SPRING, NEEDLE VALVE 1
20| T5-05000505-1 1R NEEDLE VALVE 1
2 {T5-05000506 T tE RUBBER CAP 1
23 {T5-05000507 Tk MIAN NOZZLE |
24 [15-05000508 FEL MIAN JET 1
25 |T3-05000509 BAREEN SLOW JET 1
26 |T5-05000510 E4E WASHER, SWING LINK 2
27 |GB/T896-4 Fo#E 4 CIRCLIP 4 2
28 |15-05000511 i 28 AR CARBURETOR 1
29 {T5-05000512 VAREED APRON, ACCELERATOR 1
30 |0B/193-3 BEARE 3 SPRING-WASHER 3 3
31 |B/T818-M3x5 R LR AM3NS BOLT M3x$ 3
30 |T5-05000513 ¥ PLUG 1
33 |T5-05000514 B RUBBER PLATE 1
341305000515 it PLATE 1
35 |GB/T818-M4x10 TFEAKEAT Mdxl0 BOLT Méx10 2
36 |T5-05000516 RT G E SPRING 9
37 {15-05000517 BHEAT IDLE SCREW |
3 [75-05000518 1 L4 STOP SCREW |
39 |15-05000519 ARG ik | TWIST SPRING !
401505000520 TR 4% PIPE, SWING LINK 1
411305000521 i [ TEAT AL ACCELERATOR BAR ASSY |
42 [15-05000322 W B TIE-1V, 2
43 |T3-05000523 BRI TEAF 4 1 ROD ASSY, AIR STRANGER 1
44 [15-05000524 BT8R APRON, AR STRANGER 1
45 |B/T3783-Mbx85 AR Moxss BOLT N6x85 )
46 |6B/T96-6 KAE 6 BIG WASHER 6 )
47 |T3-05000008 #AHEE SILENCER 1
48 |T5-05000500 (18:E:3Y71 CARBURETOR ASSY 1
49 11805000012 R GASKET, CARBURETOR 1




PAGE 23 (OF 32

RHB

STARTER

15 2

FRELH

PARTS NAME:




15 B ¥

PAGE 24 OF 32

FRELH:  |RHB
PARTS NAME:  [STARTER
SN, PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
SEEE RS EHAR () EEAR R %8 &
T [15-05040000 #sh B STARTER ASSY |
) |6B/T5783-M6X25 N N6X2S BOLT M6X25 3
3 |6B/197.1-6 T4E 6 VASHER 6 5
4 |15-05040003 W ARRESTER 1
5 [15-05040004 L At COLLAR, ARRESTER 1
6 [15-05040003 CEESik S SWIST SPRING, ARRESTER |
7 |6B/T96-4 K2E 4 BIG WASHER 4 1
8§ [6B/T818-M4x30 T FE R LM SCREW M4x30 |
9 [15-05040006 WA BRE ROCKER, ARRESTER 1
10 [15-05040010 AP TIE-IN, LINK )
11 [15-02000009 HEEEH CONNECTING ROD, ARRESTER |
12 [15-05040007 BE4E COLLAR, ROCKER 1
13 |6B/T93-6 BHLE 6 SPRING WASHER 6 1
14 [6B/T818-M6x16 + 7R L EMox16 SCREW M6x16 1
15 |15-05040008 BEHE SWIST SPRING, ROCKER |
16 [F4-04130102 A EY 1 COVER, HANDLE 1
17 |F4-04130101 R HANDLE, STARTER |
18 [15-05040009 K5 E SEAL, FROTHY RUBBER |
19 [6B/196-5 K4H § BIG VASHER § |
20 (cB/T845-ST4.8x12 [T FMEA LB HAEATST4 81D |SCREW ST4. 8x12 1
2 [PA-04130013 RABFNE COLLAR 1
20 |F8-05050002 WE B WEARING PIECE |
23 [15-05040100 R Bpmat CASING ASSY, STARTER |
M4 [F4-04030011 #ih4% (94, 5x1. 68n) START LINE |
25 [F8-05050003 WHEEE SPRING CASE |
26 |F8-05050004 WhHEE VOLUTE SPRING 1
27 (1505040002 Rk WHEEL, START-UP 1
28 [F8-05050007 % 5k § SPRING, TENSION )
29 [F8-05050006 it PAWL, DRIVE )
30 |F8-05050009 ER#EE SPRING, PLATE |
30 |F8-05050008 RABER PLATE, DRIVE |
3 [F8-05050010 JEAREAT BOLT |




15 4t PAGE 25 OF 32

FAEAT | HE4H

PARTS NAME: ] TOP COWLING ASSY




15 B

PAGE 26 OF 32

FUELH | TEAR
PARTS NAME: | TOP COWLING ASSY
SN. PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
LT EHAR () EEAR R % &
I {15-06000000 VR TOP COWLING ASSY 1
2 [15-06000003 HHA FRONT POTHOOK 1
3 |6B/T6170-5 NEEE S NUT 5 )
4 {13-06000002 B RA SEAL 1
5 {T15-06000002 MERHE (%) MARK (LEFT) , TOP COWLING 1
6 |F4-08000006 TERE6) MARK (BACK), TOP CONLING 1
7 [15-06000001 W& TOP COWLING 1
8 (T15-06000001 MERE (%) MARK (RIGHT),TOP COVLING | !
9 |F8-08000010 G SEUD MARK, GEAR SHIFT !
10 {6B/T618-M5x12 A AT M5x1) SCREW M5x12 )
11 [6B/197.1-5 THE 5 WASHER § 4
12 |15-06000004 ESS COVER, TOP COVLING !
13 [15-06000005 ORI 74x2 0-RING 1




15 R+t

PAGE 27 (OF 32

FHELH | R (100)

PARTS NAME:

FUEL TANK(12L)

—_

~
™~
0\5

\

SN. PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
sB5E  [RUERT FHEATR(FX) FHELH(EX) £ (e

L |F15-09000000 WE LR 0IL TUBE ASSY 1

2 |F8-10000000 Mo FUEL TANK ASSY 1

3 |F15-10010000 Wi COVER ASSY, FUEL TANK 1

4 |6B/T818-M5x18 + 2R A L ATN5x 18 SCREW , PAN HEAD Msx18 4

S |6B/T97.1-5 THES WASHER 4

6 |F15-10020000 WEER OLEOMETER ASSY 1

T |F15-10000003 ik GASKET 1

8 |F15-10000002 R STRAINER 1

9 |F8-10000001 WA ALK FUEL TANK 1 (12L)




PAGE 28 OF 32

\.}
| Sl
—_—
et
—
HEIR
| —
—_
=5
»ﬁL/R
((
—
| A
oL
ng|
AE
4| =
—
| o
- j—
WKE

15 2

AL

PARTS NAME:




1924 1t

PAGE 29 OF 32

Faat | KaLE R (E64)
PARTS NAME: | ENGINE ASSY (REPAIR KIT)
SN, PART 0. DESCRIPTION DESCRIPTION A RENARKS
5858 (RHRT R4 () FEAREX) HE it
1 | 75-05000000 kB R ENGINE ASSY 1
2 [15-05010002 s 20x47x8 0IL SEAL 20x47x8 )
3 |18-05020106 s LOCATING FLAKE, CRANKSHAFT | 2
4 |T5-05020100 AT AL CRANK ASSY 1
5 | T5-05020005 A A6204 (B 4) BEARING 6204 )
6 |T5-05020102 4 PIN, CRANKSHAFT 1
T (T5-05020101 A A BLOCK, SWING A 1
8 |T5-05020103 R A QUILL BEARING 1
9 |T5-05020104 A4 CONNECTING ROD 1
10 {T5-05020106 RSk TAM, SWING BLOCK 1
1| T5-05020105 WA B BLOCK, SVING B 1
12 |GB/T895.1-14 AARLHEE 14 CIRCLIP )
13 1T5-05020004 EEH PIN, PISTON 1
14 (T5-05020001 HE PISTON 1
15 [T5-05020002 EER PISTON RING )
16 [T5-05020200 EEA PISTON ASSY 1
17 |T5-05020003 A& 014x018x19.8 QUILL BEARING @14xg18x10.8 | 1
18 |75-05010000 AL 44 CRANKCASE ASSY 1
19 |T5-05010003 7 A AM6x3S BOLT M6x35 2
20 | B/T97.1-6 T4E 6 WASHER 6 8
N | T5-05010004 A FERAM6xSS BOLT M6x55 4
20 [F15-00000006 A4 O6x1) DOWEL PIN dox12 2
23 | 15-05010202 FERE TALVE, INTAKE 1
24 | T5-05010203 B ki RALAR LINITATIVE PLATE, VALVE 1
25 |0B/T93-4 B 4E 4 SPRING-VASHER 4 2
26 |GB/T818-Mdx10 7 LR Wx10 BOLT Mdx10 )
27 | 15-05000001 kB A4 GASKET, CYLINDER HEAD |
28| T5-05000002 Al CYLINDER COVER 1
29 |GB/T97.1-8 THE § VASHER § 5
30 |T5-05000003 7~ B RAM8x35 BOLT M8x35 5
31 | NGK BPR7HS10 KiLE SPARK PLUG 1
3| T5-05030004 W R RE S GASKET, 0IL SEAL CASING 1
3 [T5-05030002 HHFREH 10, 1x2507 0IL SEAL 10. 1x25x7 )
3 T5-05030003 A WASHER, 1L SEAL 1
35| T5-05030001 W Tk CASING, 0IL SEAL |
36 |GB/T5783-M6x20 7 f B Mex20 BOLT M6x20 )
31 [15-05030000 Ep CASING ASSY, OIL SEAL |




PAGE 30 OF 32

1

15 BfE A

4 T (B

APPENDIX T (REPAIR KIT)

FHREL

PARTS NAME:




15 B

PAGE 31 OF 32

FHELA: | BER)
PARTS NAME:  [APPENDIX I (REPAIR KIT)
SN. PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
LT R4 () B4R G % &
I [15-00000003 RAHLE 5 GASKET, ENGINE 1
2 P2 6-03020003L B s iz RUBBER BUSHING 1
3 [15-02010002 Bk e BUSHING, DRIVE SHAFT 1
4 (1503000013 KERHEA SEAL 4, WATER PIPE )
5 (1503000014 KE T HEB SEAL B, WATER PIPE 1
6 [Ts-03000011 KEAR INNER SHELL, VATER PUMP 1
7 [15-03000300 KEH IMPELLER, ATER  PUMP 1
g [15-03000008 SR L B A GASKET, OUTER PLATE 1
9 (1503000007 SR OUTER PLATE 1
10 {T5-03000006 MR TES S GASKET, OUTER PLATE 1
1 {15-03000022 BHAEHED SEAL B, ORIENTED BUSHING 1
12 |TISB2401 P16 AT HE SEAL A, ORIENTED BUSHING 1
13 |15-03000202 AR i3 0IL SEAL, VATER PUMP SEAT 1
14 {T35-03000005 KFRE T S GASKET, WATER PUMP SEAT 1
15 [15-03000017 KT ANODE 1
16 [F4-03000024 AR R GASKET )
17 [TASOF404 31-050 OFE 50x3.1 0-RING 1
18 [F8-04040004 H i E i3 15x08x10 0IL SEAL 1
19 {15-02000011 YA RUBBER SEAL !




15 2

PAGE 32 OF 32

AR eI (BES)
PARTS NAME: |APPENDIX I (REPAIR KIT)

. PART 0. DESCRIPTION DESCRIPTION v RENARKS
SBEH |EHET FRAR (FX) EHAR(EX & At

1 [T15-05010002 WA 20x47x8 0IL SEAL 20x47x8 )

2 |15-05000001 kA AL GASKET, CYLINDER HEAD 1

3| T5-05030004 W R RE GASKET, OIL SEAL CASING 1

4 |T5-05030002 HHFKBH 10, 1x2507 0IL SEAL 10. 1x25x7 )

5 T5-05030003 W WASHER, OIL SEAL 1




	封面.pdf
	目录.pdf
	01.pdf
	02.pdf
	03.pdf
	04.pdf
	05.pdf
	06.pdf
	07.pdf
	08.pdf
	09.pdf
	10.pdf
	11.pdf
	12.pdf
	13.pdf
	14.pdf
	15.pdf
	16.pdf
	17.pdf
	18.pdf
	19.pdf
	20.pdf
	21.pdf
	22.pdf
	23.pdf
	24.pdf
	25.pdf
	26.pdf
	27.pdf
	28.pdf
	29.pdf
	30.pdf
	31.pdf
	32.pdf

